


June 20 10 HOT AIR GUN HLP15-500
DIY HLP15-500K

Pos. Description (Qty) Price, 
USD

1 Steel tube

2 Back pad

3 Positioner

4 Plastic tube

5 Micanite paper tube

6* Micanite housing, micanite fix and heating element  x 5 wire      
(HLP15-500, HLP15-500K)        127 V 

6** Micanite housing, micanite fix and heating element x 5 wire       
(HLP15-500, HLP15-500K)        230 V 

6*## Micanite housing, micanite fix and heating element x 5 wire       
(HLP20-550, HLP20-550K)        127 V 

6**## Micanite housing, micanite fix and heating element x 5 wire       
(HLP20-550, HLP20-550K)        230 V 

7 Screw ST3x16 (4)

8* Brand label (2) 127 V (HLP15-500)        

8** Brand label (2) 230 V (HLP15-500)        

8* Brand label (2) 127 V (HLP15-500 K)        

8** Brand label (2) 230 V (HLP15-500 K)        

8* Brand label (2) 127 V (HLP20-550)        

8** Brand label (2) 230 V (HLP20-550)        

8* Brand label (2) 127 V (HLP20-550 K)        

8** Brand label (2) 230 V (HLP20-550 K)        

9A Housing А

9B Housing В

10 Plastic ring

11 Fan cave

12 Screw M3x8 (3)

13 Screw M2.5x5 (2)

14 Motor base

15* DC motor and board   127V

15** DC motor and board   230V

16 Fan blade

17 Screw ST3x14 (4)

18 Switch slide 3-pos. (HLP15-500, HLP20-550)

18# Switch slide 4-pos.(HLP15-500 K, HLP20-550 K)

19* Switch 3-pos. (HLP15-500, HLP20-550)   127V

19** Switch 3-pos. (HLP15-500, HLP20-550)   230V

19*# Switch 4-pos. (HLP15-550 K, HLP20-550 K)     127V

19**# Switch 4-pos. (HLP15-550 K, HLP20-550 K)      230V

20 Cord clip

21* Cord        127V

21** Cord        230V

22 Front pad

23 Bracket

24 Spring ring Ø62

25 Rubber sleeve

500 Surface nozzle

501 Spot nozzle

502 Reflector nozzle

503 Deflector nozzle

504 Handle

505 Hexagon knob

506 Screw M6x25

507 Binding clip Ø55

508# Wing nut M6

509# Washer  Ø6

510# Clamp support

511#  L-type bracket

1T-102

N-120

1T-100

H-113

H-114

T-103

T-102

Q-079

Q-078

Q-077

N-121

M-121

N-119

S-197

M-120

S-153

Q-075

Q-074

Q-076

S-201

S-047

Q-080

N-122

I-041

1C-029

Q-073

Q-072

1C-030

T-100

C-030

DWT

Part Number

N-116

PRICE  LIST  OF  SPARE  PARTS

HLP20-550
HLP20-550K

N-117

Description National 
Language (Qty)

N-118

1E-003

E-003

S-199

1E-041

E-041

1E-042

M-002

I-043

C-029

I-042

E-042

S-198

I-040

1T-103

T-101

N-123

E-042

1E-042

S-200

S-027

1T-101


